® ™\ GLOBAL 7/%
. TS ) HOUSING L=
Sl SN Na.| /| TECHNOLOGY STTSTTE  ar

Pradhan Mantri Awas Yojana-Urban

CHALLENGE INDIA 3T Aglad

Compendium of

Light House Project - Ghennai, Tamil Nadu
under Global Housing Technology Challenge-India (GHTC-India)

October 2022

Ministry of Housing & Urban Affairs
Government of India




“ These Light House Projects
are now a perfect example of the
country’s working practices. We
also have to understand the big
vision behind it. Under the Pradhan
Mantri Awas Yojana, lakhs of houses
have been made in the cities in a
very short time. The construction
work of lakhs of houses is also
continuing. If we look at the houses
built under PMAY-U, focus has
been given on both innovation and
[...]
i A SRR S SLB WML SLIQLLD / SHDIF&EUT / Sevorm)

WPoedlwer sLBSNHES SIS QULPRISULILLE.

LINTemey ; 1. 5@@@@?9@'”'5@60:1/31:7/\&:% ..... Slaursefler
ey per A4 ~07- 202D

2. Shemevorimen, LeoipGsnenLpwiniipemen 2erpmidl QeotpiwiLb
SleuTaEEledT L. (Lp. 6T600T. 5{75]7’ 29 /F"‘P of . 24- 0790
2 5By :
B /BBI0E. . P~P A BEBAUR..p.. TING B STETLIEUDHS

.......... L CLLINDESG..........Bpnwoib.. é?.u{? ﬂ@ @Qﬂ‘tf" J—OA}’E}J .ﬁ/"l’lc\m 6B
Leo amgg?‘/Pﬁzﬁ?/wsgt / Lo \ijo/ I

SLIRLLD / spmiFsreur / Sevorm) / sLHILGLLD / Gefisoemm / &emL&6lT (LP&Hed SeMLD / SFetorLb Semd
Gummbg! eusttrgset BRSSO LD ShBuwlemeuseT s BousNHE SLpsetur BUHSDeTHEDHHE 2 L UG
Signiod SlelssLLLLEI.

...eagm gl SpBw LGP seried

85 SIEILDHLITETS). . RT-0T. E025....b Gsd eusmgg?@ Sh600T(BES OIEEOQILIQLINEGLD

SIILDB SLL6TOTLD ¢ .. .. 2689709 . (erpLImiL.. ﬁﬂwg cﬁfn& WL@% G{,J)uﬁcy

..... %Ug) C?bv&)ﬂgé -G Hn ... LB ) esgisueniosser ue auens 1és!

srgor... 63/ 2. ,rz,rrsrr,. :;Qa] @7 2020, Lopmid SimdslésliurL. euenrluLriseT &8gILeor
@smsucmsasum_@srrmsm oy

ML 5 6N T & 6T
1. SLIPLSBE0T (et USHHHE 35 BLLpse Genpwnogib, derg uie 3.5 LBLLHEE GepnwmogILb
8@ udsrisemeL 1.5 LBLLL(BEHE GewDWNDEILDL SenLauns eflL L 1phées Ceussor@BLb.
2. pUlpHn@ eapnAuiiedT 1995-1b S46001( SBHSHUILILL FLLGBEDTLIR O\FTEDET OLIbHE CUSTTEAS GULpLD
efifseriled DUBSBULIL(B6TeN 6Ted60 SLBLILNBEEBHGLD 2L LI 1955560 Geueuor(BL.

3. SiEFTRISSHNG O TS SLRise B0 Siedsdg! @LDLD@_@HU@&@ sLbupHL5le0e0ns Geum) St rkiseriGeor
SLBEBILEUILD EFILIEUE] HalE).

183



10.

1.

12.

13.

14.

184

Wl lgn

sL1pL. Geuemedmer M@Lbaun@(%rr Sisoeog Geumy e1ibe CrprisefiGeor 2emymidlufedl Bbg Sphlie Q&L
6U(HLD aﬁanmmm@ SimdafssIUL L euenpLLLRISewsT ST60urilbs eusBuins Gerusme HLb@LIL R
Gumpuig snanguu:_rmmm eneUSHHH S0 BeueroT(BLD.

8mny &gﬁuﬁﬁlﬁo ar@jwﬁas&suuu_ BHIT6D EUEHIIIEDTHGET SLIPLLD SL 19 @lg&arrsﬁllpa) SignILoBemit LeToTBLD

" yBBns e OsN(GHS SgInd eun GeustT(BLD.

SIILSHSILLL sUPILILLLSH6D 8nBFBON Siede0gl LOMNISHED gEHEULD OFLIF &L L BeuetorBLDTEOTTED
SisHEGML SBSSHIULL QUeDTUILLIRISEBL 60T Hemeoaur /Brieums Sibaonled eflcuoreruriub OF g 2 GHoHr6)|
QUDHD NDGSTET LOMMISHED SLIRL LD &1L Geuetor(BLD.

sLgLLD sLL 2 _SBpey aumiuBeysst dpeold aupDETEGaun Sleveg gCHEID UL s EHEs
ypLbursGeum UHHSTUBHSTE GLobulg 2_SBTene ISHE OFIIL 5§60l SigIeuHHE 2-flenLd 2_6uur(.

yBWsNs s UUEGLD sLipL. SLmiser abhg CHIsSQID &HHPLONs aLNGEF &onsnrsGa® elenearaissns
cuemBILIed eSS EdHHSH0 Seudluid.

LDEUSTTT BLYLSDS LI (PIHs LleoTy @@&@J@ﬁc&ﬁﬁeﬁk@;’b@ sreoTlsLp Aupm WeTGu @leys
Geueotr(BLD.

sLIpL HB0\mHE euelieudbld sWleybeny enSNomT Her aanhs SLHBnGaGaCu Bniss aneuss
SlenEusBEDET SLLDLLBHFILD euenslied supsnesesD, sWlaybis OSMLIsEBLD SenLsSibesneTeT
Geuenor(BLD.

sLQLL asMTplosmsenssnaBan Sloemg Gaun apnfleonarisen Goeme Qeuiw Geueurgul
BLEsEH&sMsCam sULUULeNBHITD SHDeusEhsH® WTaULL &HETHTT SigyeueoLldmba
agnpleosmsaicr SpLeuneThLblBHE LODID 2 MIOIETT, OEWIEH, CIF6TEwsIT ALICBBET, auenTFds
SLpLod SBGWIMALLE mBibE SigniLod AubIL. BeuesorBLD.

SmdsfssluLL. susnguuLmseafsrupCu siipLib sl WpiedsiurL. ey SeiaygmdAuledmba
snemisL QubnISaETeTeT GaustoTBLD.

sl Geuemer Wiphs NerGumr Sledeng @lp(su_lgilui lﬁ'lmrsm@;rn 15 SeUTRIBEHESETETTE §EDE06UT
SleNITHEHES 6T(LDSHSI cLpeoLons asrfleNss Geusuur(BLD. o T

&L HB60 LoewLpihit G&érﬂuq BLLL6WLDUIL| S600TI2ULINS elmmééguL Geuego

A



SAIIBT QuBT

1. (1. Flo1 660 F QF 06U, Bl oigiousvit | OUi@BLo L0E B
<4, 6T ST 6T QUL LY 6uamT&SE Dispiousvi (&) gu)
&8s 0 SMemWios»sv 2apn’ & @arbiuid

(@) Flevlurssesid :

w.p. st 27 58 /2020 /o914, pusit. 24 ./;'7[2020
i,
QuT(mai - S sigwd - ydsCaremuwniosmey  2aprldl  gerbud -
OluGounedes..... ean & - &iGou erewi. 537‘"‘.3537/9—”5;54"’/’ ‘?“
LOGDET 6TERL. ..oveverererirrrrsmrerenennnnens HILL SiEDIOH SisMSSOULL F - &me_"s"o 2
SIS HEID wenss=e—t=Hifla] 2i6M&EGW QUIHL(H NS0 - FTitfhFH.
urfismeu - 1. 6l usd wppw BSIYD aumiEHs Semm GFwel Eigg e 15029/
B.1/98. [Bsit.23.06.1999.
2. srghFymd wraullL S Heneoal TENST H1uH [b.%S.6Teuu. 28784/
99/01F2, Eren.05.07.1999.
3. Qssismen  QUmBS]  sustTiFR  (Gupwd  seuissiaT  Sipsio
Ib. &.6T6w1. gbiT.19.1/23815/97. pBei.08/99.
4, o mufleri QFwsl, GFRismen GUILBST MTFH GHULOWD A6ui S siTlsT
HlgHLd m.aaa‘rms'(gy 4022 203 pusi... L. 0T 2029,
5. weusni S / ﬁ?@mﬁl%r)éﬁ:ﬁ”@@-ﬁw#ﬂﬁ’ﬁw
P EBrTrR E Eerarrs
*sw*nwﬁﬁatp & s 4
uniismeu 460 STGHID LOGISHTT(H G 07#’@'59\4’”5“6“’ ey Fufsd
&iCou ﬂm5_3'1ﬁéa537[2&_;59“/"“&‘&5?‘9/2 O BTERL......coorn. e R 60

Sl sUL Sl @ind) / wensa==Efla] SIgid) SN SOUL (L o6 .

S sigiod SeEsiulL UL  wHpw Qunbl. @SEHLal Qemaud Sl
S@iuiug Epg.  Cupuy  wasmRLL sSlyL oigiwd / Tewr—e=ciify SIDiwdlsbsTe

SLLauEISma ulse0S S Syl sgind MsGurm el (h e Qamsimiiug Spgl.

Approvecd plor Ao BIN WRB/207A 2 3/2620
P[ﬂhm‘r'\j fa)'m/ N /357'6‘/{7» 7-2020
MUWF Chasger Lemifrec! R S
RS 1,16,26, 99 /- syeamuitait 1
DPeale s O1/620 olateal 2407202, SNHE SHTEHOWATIOE6 2arTl &) Q6orHiwd
? %‘3 (@) Seviunssid
@emesiiy - HIL o / 15eEarI=exiiley Higiod! o L
SUEHTUL EIS6, HI L gpiod) wHpd Guinbi

B - H& /| DOD LY 5706 Bier Loy 2rertdss
reb éy ,9’(2'? PP B gscanty
Olrroy' 5, Br7edynDBey Hawmov,
) Toprmavy. fo0 005

(prisst syl / eepsr ity igind Qup Hh igpisusuit / sul Ly susnr &S Sigiousoi (5. 2m)
o OWIBLUNBEBLE.......... 001 & siuitaemen g Csi(h$ Qsnsiatiih Ep gl

185



186

Dr. JAYANTHI. M, LE.S
MEMBER SECRETARY

To

Sir,

STATE LEVEL ENVIRONMENT IMPACT
ASSESSMENT AUTHORITY — TAMIL NADU
3rd Floor, Panagal Maaligai,
No.I Jeenis Road, Saidapet,
Chennai-135.

Phone No.044-24359973
ENVIRONMENTAL CLEARANCE (EC)

Letter No. SEIAA-TN/F. 7148/EC/ 8(a)/ 686/2019 dated: 19 12,2019

The Executive Engineer
M/s. Tamil Nadu Slum Clearance Board

Chennai Special Division -1

Semmencherry
Chennai - 600 119

Sub:

Ref:

SEIAA, TN - Env’gqr;___r_nt:_qtal_'__Ciearance — Proposed construction of

residential building by M/s g;_]il Nadu Slum Clearance Board in S.F

No. 537 pt, 539/2 pt, 540/1pt, 54072 in Perumbakkam Village, Tambaram

Taluk, Kancheepuram IB ict, Tamil Nadu - Issued Regarding.

1. Your application for Environmental Clearance dated: 26.09.2019
2. Minutes of the 138" SEAC Meeting held on 08.11.2019
3. Minutes of the 364" SEIAA Meeting held on 19.12.2019

F kR FF

This has reference to your application 1% cited, the proposal is for obtaining

Environmental Clearance to establish a construction project under Category B2 and

Schedule S.No. 8(a) under the Environment Impact Assessment Notification, 2006, as

amended.

Page 1 of 21

MEMBI@E%ARY

SEIAA-TN
I




Letter No. SEIAA-TN/F. 7148/EC/ 8(a)/686/2019 dated:19.12.2019 SEIAA-TN

The Competent Authority and Authorized signatory furnished detailed

information in Form | and Form | A and liquidate enclosures are as Annexures:

Annexure 1

PROJECT DETAILS v
SL No Description Details
1) Name of the Project proponent and | The Executive Engineer
address M/s. Tamil Nadu Slum Clearance Board
Chennai Special Division - I
Semmencherry
Chennai — 600 119
2) Proposed Activity Proposed construction of residential
.| building
3 Schedule No. "y 8@
4) Project Location »5__&!»?‘ 'q;ﬁ A
Survey No = 537 pt, 539/2 pt, 540/1pt, 540/2
ii)Revenue Village Perumbakkam
ii)Taluk gq =ey Tambaram
iv)District ;% & Kanchipuram
5) Areaofthe Land 33595.98 Sq.m -
6) Built up Arca ]‘ 43475.04 Sq.m
7) Brief description of the project Proposed construction of multistoried
group development residential building
comprises of 12 Blocks each with
Ground floor + 5 floors totally 1152
Dwelling Units.
8) Expected Occupancies (including 6163 Nos
Visitors)
9) Green Belt 5048.50 Sqm
10) Parking facilitics 22212 Sq.m
11) UTILITIES-WATER
Total Fresh Requirements 521 KLD
MEMIﬁRS/%fTARY
Page 2 of 21 i ﬁ’m palii

187



188

Letter No. SEIAA-TN/F. 7148/EC/ 8(2)/686/2019 dated:19.12.2019 | SEIAA-TN

a)Source from where the water is CMWSSB
proposed to be drawn
. i)Domestic Purposes 521KLD
i ii) Toilet Flushing(Recycled Water) 264 KLD 5
iii) Green belt 18 KLD
development/gardening (Recycled
Water)
iv) OSR(Recycled Water) 12 KLD
v) road side avenue plantation 423 KLD
(Recycled Water)
12) Waste Water
i)Sewage sewage water generated — 310 KLD
ii) Details of Treatment STP: 330KLD(Proposed) Components:-
i) Bar Screen Chamber
ii) Equalization tank
iii) Aeration tank
iv) Secondary settling tank
v) Clarified water tank
vi) Sludge holding tank
vii) UF Feed Tank
viii) UF treated water tank
ix) Pressure Sand Filter
X) Activated Carbon Filter
xi) UV Disinfection system
xii) Dewatering system — filter press
with screw pumps
iii) Mode of Disposal with quantity | Treated sewage: 294KLD
Flushing - 264 KLD
Green belt — 18 KLD
OSR Maintenance — 12 KLD
untreated water to roadside trees &
MEMBER RETARY
Ugg, SETAA-TN
Page 3 of 21 14l



Letter No. SEIAA-TN/F. 7148/EC/ 8(a)/686/2019 dated:19.12.2019 ‘ SEIAA-TN

avenue plantation— 423 KLD

13) SOLID WASTE
I) Municipal solid Waste 3525 kg/day
i) Bio degradable - 2115 Kg /day Bio mehtanation plant
ii) Non Bio degradable — 1410 Kg ' .
Disposed to Authorized Recyclers
/day
ma ii1) STP Sludge — 30 kg/day Manure for gardening
14) POWER REQUIREMENT
(i (e i) Electricity Board 2354 KVA from TANGEDCO
ii) D.G. Set There is no power back up

iii) Height of Stack above the
tallest Building :

15) Project Cost /' 7 Rs. 121.20 Crores
16) EMP Cost ‘“ o ':- “}-Ffor Construction:
Operation cost- 28 Lakhs l
; _ | Eor Operation Phase:
4{ ] épita! Cost —122.5 Lakhs,

5 Operation cost- 42 Lakhs
Annexiire 2= Affidavit
The Proponent has furnished afﬁda\fit% %u?ndred Rupees stamp paper aftested by the

Notary stating that

1. We commit to SEIAA that the total fresh water requirement for our residential
development is 522 KLD. The required water will be met through CMWSSB.
We assure that the required permission from the competent Authority for supply
of fresh water for entire period of operation will be obtained before obtaining
completion certificate from the competent authority.

2. We commit to SEIAA that the Total quantity of sewage generated from the
residential development is 733 KLD including 264 KLD of recycled flush water,
out of which 423 KLD will be collected in sewage collection sump and pumped
to Sholinganallur STP & remaising 310 KLD will be treated in the STP of 330

MEMBER S%TARY

. SEIAA-TN
Page 4 of 21 : Egﬂq’.W"

189



190

Letter No. SEIAA-TN/F. 7148/EC/ 8(a)/686/2019 dated:19.12.2019 # SEIAA-TN

KLD capacity & the treated sewage of 294 K1.D will be recycled and 264 KLD
will be used for toilet flushing, 18 KLD will be used for Greenbelt & 12 KLD for
OSR.

3. We commit to SEIAA that the Total Municipal Solid waste generated from the
development will be 3525 Kg/day in which 2115 Kg/day is Biodegradable waste,
which will be treated in Bio methanation plant within the project site mixed with
30 Kg/day STP sludge and then used as manure for landscaping purpose within
project site and 1410 Kg/day is Non Biodegradable waste will be sold to
recyclers,

4. We assure that we are liable for the operation and maintenance of STP for a
period of 10 years from the date of operation of the project.

5. We also assure that the storm water. drain would not carry any untreated or
treated sewage.

6. We also assure that our project site -';do_e:s not encroach any water bodies such as
rivers, canals, nallas, lakes, pouds, tanI{s,'ctc., from its original boundary.

7. We also assure that no litigations are pending against the project.

I am aware that I can be prosccuted under relevant Act and Rules, if I am not ensuring

the adherence of the above comm:tmem 5 |
The project activity is covered in S(a) of the Schedule and is of B2 category. It does not
require Public Consultation as per Para’ ? 11 _-,Stage (3) (i) (d) of EIA Notification, 2006.

The Authority after consideration'all the requisite documents with status and data
and based on SEAC appraisal and recommendations for issue of Environmental
Clearance in its 138" meeting held on 08.11.2019, SEIAA placed the proposal in the
364" SEIAA meeting held on 19.12.2019 hereby conveyed Environmental Clearance
along with the conditions containing four parts namely

Part - A —Common conditions applicable for Pre-construction, Construction and

Operational Phases

Part - B —Specific Conditions ~ Pre construction phase

Part - C - Specific Conditions — Construction phase

Part - D - Specific Conditivns — Operational Phase/Post constructional

Phase / Entire life of the project.

MEMBER :f?(%m'

%"[ SEIAA-TN
A
Page 5 of 21




Letter No. SEIAA-TN/F. 7148/EC/ 8(a)/686/2019 dated:19.12.2019 ; SEIAA-TN

Validity:

The SEIAA hereby accords Environmental Clearance to the above project under

the provisions of EIA Notification dated 14" September, 2006 as amended. with

validitv for Seven vears from the date of issue of EC. subject to the compliance of the

terms and conditions stipulated below:

Part - A — Common conditions applicable for Pre-construction, Construction and

Operational Phases:

1.

Page 6 of 21

Any appeal against this environmental clearance shall lic with the Hon’ble
National Green Tribunal, if preferrcdwﬁhm a period of 30 days as prescribed
under Section 16 of the Nalion’aI'i_'éféeri:ﬁ]“ribunal Act, 2010.

The construction of STP;-\:;SO'Ii'd*-'- Waste Management facility, E-waste
management facility, DG sets, eté., should be made in the carmarked area only.
In any case, the location of these utilities should not be changed later on.

The Environmental safeg. %:,%m% in the application of the proponent
/mentioned during the pre"s- ation' ¢ f‘g't% the State Level Environment Impact
Assessment Authority / Statag'c?gf} Expert Appraisal Committee should be
ith ¢

implemented in the letter and s
All other statutory clearances such as the approvals for storage of diesel from
Chief Controller of Explosives, Fire and Rescue Services Department, Civil
Aviation Department, Forest Conservation Act, 1980 and Wild Life (Protection)
Act, 1972, State / Central Ground Water Authority, Coastal Regulatory Zone
Authority, other statutory and other authorities as applicable to the project shall
be obtained by project proponent from the concerned competent authorities.

The SEIAA reserves the right to add additional safeguard measures
subsequently, if non-compliance of any of the EC conditions is found and to take
action, including revoking of this Environmental Clearance as the case may be.

A proper record showing compliance of all the conditions of Environmental
Clearance shall be maintained and made available at all the times.

The environmental statement for each financial year ending 31st March in Form-
V as is mandated to be submitted by the project proponent to the concerned State
Pollution Control Board as prescribed under the Environment (Protection) Rules,

MEMBER SECRETARY

) % M“J SEIAA-TN

191



192

Letter No. SEIAA-TN/F. 7148/EC/ 8(2)/686/2019 dated:19.12.2019 | SEITAA-TN

(ambient levels as well as stack emissions) or critical sectoral parameters,
indicated for the project shall be monitored.

15. The SEIAA, TN may cancel the environmental clearance granted to this project
under the provisions of EIA Notification, 2006, if, at any stage of the validity of
this environmental clearance, if it is found or if it comes to the knowledge of this
SEIAA, TN that the project proponent has deliberately concealed and/or
submitted false or misleading information or inadequate data for obtaining the
environmental clearance.

16. The Environmental (,?Iearar_ice;_i&pes not imply that the other statutory /
administrative clearances sh‘éil be g"fa'nted to the projcct by the concerned
taking decisions |ndcpende:ntly of the Env;ronmental Clearance.

17. The SEIAA, TN may alter/modify the above conditions or stipulate any further
condition in the interest off:m{ronment protection, even during the subsequent
period. 3 @’ : A‘ I

18. The Environmental Clearancc does not absolve the applicant/proponent of his

obligation/requirement to obta’t-gmhcr statutory and administrative clearances
from other statutory and adminis‘%raﬁ\?e authorities.

19. Where the trees need to be cut, compensation plantation in the ratio of 1:10 (i.e.